1)

2)

3)

4.1)

4.2)

5)

6)

7)

8)

9)

© >

w >

CITY COUNCIL AGENDA
March 12, 2024, 6:00 P.M.
116 Main St., Fountain
Register to attend virtually @
www.fountaincolorado.org

Call to Order
Pledge of Allegiance
Roll Call

Presentations
Pikes Peak Regional Building Presentation (Greg Dingrado, PPRBD)

Board/Commission/Committee
Correspondence, Comments and Ex-Officio Reports

Public to be Heard

Citizens may address the Council on items that are not on the agenda. Council may not be able
to provide an immediate answer but will direct staff to follow up. Out of respect for the Council
and others in attendance, please limit your comments to five (5) minutes or less.

Consent Agenda

All items listed under the Consent Agenda are considered routine and will be approved with one
[...]
or drilled pier foundations supporting concrete foundation walls/ogee crest, a concrete base
slab and walls for the collection weir box, a low-flow gate chute area concrete slab and walls,
concrete wingwalls, and concrete supports for the fish ladder. The drop structure is assumed
to consist of grouted rock with a grouted rock stilling basin (both non-structural), except for the
low-flow gate chute area, which will be reinforced concrete.

a.
b.

Review of 60% client comments and related revisions.

Confirm diversion structure and wall layouts with hydraulic diversion design and address
any scour concerns.

Confirm loads and design criteria for the diversion structure, wingwalls, and water
collection weir box.

Prepare 90% Structural Plans and Specifications to include:
i. General structural notes
ii. Foundation plan
iii. Diversion structure plan
iv. Enlarged plan of water collection weir box and low-flow gate chut and fish ladder area

V. Overall diversion structure sections



CITY OF FOUNTAIN — ENGINEERING AND PERMITTING FOR NEW WATER SOURCE — TASK ORDER #2 // 14
FEBRUARY 2, 2024

Vi. Water collection weir box sections
Vii. Low-flow gate chute and fish ladder sections
Viii. Interconnection details

iX. Low flow gate connection details
X. Retaining walls

Xi. Downstream cutoff wall

DIVERSION 90% DESIGN DELIVERABLES

/' 90% Plans and Specifications

/ 90% Quantities and Cost Opinion

/' 90% Hydraulic Design Report

DIVERSION PERMITTING SUPPORT

1. Environmental Permitting

a.

Section 404 Permitting Coordination and Support —RESPEC will coordinate internally to
provide quantities of impacts to aquatic resources relevant to the Section 404 permit
resulting from the proposed diversion structure. The IP application was submitted to
USACE in November 2023 and included the items listed in Task Order 1. Comments from
USACE are expected any day because the usual review timeframe (30 to 45 days) is
complete. Items anticipated to be needed for the next IP submittal include an alternatives
analysis, water bypass plan, public notices, and agency consultation.

Compensatory Mitigation Plan, Colorado Stream Quantification Tool (CSQT) Assessment—
Provided by Corvus Environmental Consulting LLC (Corvus) as a subconsultant to RESPEC.
Please see Appendix A for Corvus's proposed scope of work and assumptions.

CSQT Analysis Coordination and Support —RESPEC will work with Corvus to establish
parameters for the existing and proposed river configuration necessary to complete the
CSQT analysis. RESPEC will work with Corvus to supply hydrologic and hydraulic data for
input into the CSQT. We will also conduct an internal review of Corvus's deliverables and
coordinate between the USACE, Corvus, and the rest of the project team on mitigation
options and any required design changes.

2. CLOMR Application Development and Submittal

a.

Duplicate Effective, Corrected Effective, and Existing Condlitions Modeling —RESPEC
obtained the effective Fountain Creek HEC-RAS model during Phase 1 of the diversion
structure design process and will use this model to prepare models needed for the
diversion structure CLOMR application. The effective model will be updated with the design
survey and LiDAR information available in the public domain to create a corrected effective
and existing conditions model.

Proposed Conditions and Floodway Modeling —RESPEC will incorporate the hydraulic
conditions developed during the design of the proposed diversion structure to create a
proposed conditions model representing the updated effects on the Fountain Creek
floodplain. The floodplain in the project vicinity contains a regulatory floodway. RESPEC will
analyze updated floodway encroachments resulting from the proposed project.



CITY OF FOUNTAIN — ENGINEERING AND PERMITTING FOR NEW WATER SOURCE — TASK ORDER #2 // 15
FEBRUARY 2, 2024

Prepare Effective FEMA Data Comparison Documentation —Based on the final hydraulic
configuration developed during the design of the proposed diversion structure, RESPEC
will update the effective FEMA floodplain documentation to reflect the proposed changes
to the Fountain Creek floodplain in the form of updated data tables, water surface profiles,
and floodplain plan view extents.

Local Agency Coordination —RESPEC will coordinate the proposed floodplain changes
with the City and the Fountain Creek Watershed Flood Control and Greenway District to
ensure the project meets the goals and vision for the Fountain Creek corridor and
properties adjacent to the proposed diversion structure.

Prepare CLOMR Report —RESPEC will prepare the reportand attachments required by
FEMA to document the proposed project and its impacts on the Fountain Creek regulatory
floodplain. This report will serve as the basis for the CLOMR application.

Submit CLOMR Application to FEMA for Review — RESPEC will assemble and submit all
materials required by FEMA to initiate a CLOMR review process. This submittal is expected
to occur after the 90% design phase is complete.

Assumptions:

- Response to FEMA comments will occur under a subsequent task order and is not
included in this task.

- This task assumes a comparison to the current effective Fountain Creek HEC-RAS model
and does not include a comparison to any other studies.

3. Section 401 Water Quality Certification

A.

Section 4017 Certification Application to CODPHE for Review —Because the project requires
a Section 404 Individual Permit, a Section 401 Water Quality Certification is required. The
application will include a description of Best Management Practices (BMPs), information on
the timing and proposed process of in-stream construction activities, and a copy of the IP
application, which contains maps and engineered drawings of the proposed action. If the
CDPHE has comments on the Section 401 application, RESPEC will work to address these
concerns.

DIVERSION PERMITTING SUPPORT DELIVERABLES

/
/
/

CLOMR Application to FEMA
Section 401 Certification Application to CDPHE

Section 404 Permitting and Coordination



CITY OF FOUNTAIN — ENGINEERING AND PERMITTING FOR NEW WATER SOURCE — TASK ORDER #2 // 16

Table 5., Diversion Cost Estimate

FEBRUARY 2, 2024

Task Cost
Fish Passage Facility Design
1 Review of Fish Passage Design Criteria for Target Species $6,205
2 Develop Design Hydrology for Fish Passage Structure $2,840
3 Fish Passage Structure Design (30%, 60%, and 90% PS&E Packages) $41,660
4 Final (100%) PS&E $5,620
Subtotal $56,325
60% Design Services
1 Project Coordination $17.250
2 60% Functional Flow Design $4,600
3 60% Hydraulic Design $80,400
4 60% Structural Design $61,015
Subtotal 3163265
90% Design Services
1 Project Coordination $10.925
2 90% Functional Flow Design $4,600
3 90% Hydraulic Design $53,290
4 90% Structural Design $51,980
Subtotal 8720795
Permitting Support
1a  Section 404 Permitting Coordination and Support $12,040
1b  Compensatory Mitigation Plan, CSQT Analysis by Corvus Environmental Consulting LLC $46,389
1c  CSQT Analysis Coordination and Support $5,600
2 CLOMR Application Development and Submittal $52,750
3 Section 401 Water Quality Certification $4,320
Subtotal $721,099
Total $461,484

WATER TREATMENT PLANT

The engineer will complete the process design of the water treatment portion of the project and 30%
building and site design. The water treatment portion consists of all treatment facilities, backwash,
residual management systems, and disposal ponds. The water treatment plant components will include
intake, raw water equalization, and residuals management systems that are expected to include
evaporation ponds and backwash recycle facilities. Substantial progress toward a 30% design is

already complete. This task will build on that work. This subtask shall include:



CITY OF FOUNTAIN — ENGINEERING AND PERMITTING FOR NEW WATER SOURCE — TASK ORDER #2 // 17
FEBRUARY 2, 2024

PROCESS DESIGN

1.

Project Coordination — RESPEC will attend meetings weekly and as needed with the project
team and the City to ensure our services are in compliance with project goals, share and obtain
general information, and obtain updated information.

Water Quality Sampling and Testing — RESPEC will collect monthly water quality samples of a
reduced set of parameters and three quarters of full water quality panels (Q2, Q3, and Q4
2024). A full water quality panel will be collected quarterly. This scope includes ordering bottles,
travel and mileage to the site, sample collection, and laboratory analysis fees. As the results of
the water quality analysis are received, RESPEC will update the City on the parameters of
concern and advise on any changes in required treatment.

a. Monthly Parameters — 24 months of testing for cryptosporidium is required to define the
bin for the source water. If favorable, a lower bin classification could result in reduced
treatment requirements. Additional parameters will be collected monthly when on site to
improve the accuracy of process design.

Hardness, Nitrate, Oxidation Reduction Potential, (ORP) Total Organic Carbon (TOC),
Turbidity, Total Alkalinity, Dissolved Organic Carbon (DOC), Field pH and Temperature,
E. coli; Total Coliform, Giardia, and Crytosporidium

b. Quarterly Parameters— Per-and polyfluoroalkyl substances (PFAS), metals including
lithium, Volatile Organic Compounds, Radioactivity, Disinfection Byproducts

General Chemistry: Total Cyanide, Total Kjeldahl Nitrogen, True Color, Specific
Conductance, Fluoride, Phosphorus, Sulfide, Ultraviolet Absorption at 254 nm, pH, Total
Suspended Solids (TSS), and Dissolved Oxygen (DO)

Define Pumping Requirements — Update the draft hydraulic profile of the treatment process as
defined in Task Order1 as site design and grading proceeds to define pumping needs for cost
estimation.

Update Initial Estimates of Residuals — As additional water quality data are gathered, update the
process model (based on the process defined in Task Order 1) and provide improved estimates
of residual quantities utilizing process modeling program.

Cost Estimate/Phasing — Provide a cornstruction cost estimate to construct the process as
defined in Task Order 1, referenced by the process flow diagram in Figure 1. Estimate
operation and maintenance costsfor the plant.

a. Provide two construction cost estimates—one for constructing a plant capable of 3.0 MGD
and a second assuming a two-phase construction of the plant, with each phase
constructing capacity for 1.5 MGD supply.

b. Provide two estimates for operation and maintenance costs for the water treatment
plant—one for a plant capable of 3.0 MGD and a second for a plant capable of 1.5 MGD.

Assumptions— The treatment process is generally assumed, as shown in Figure 1.



CITY OF FOUNTAIN — ENGINEERING AND PERMITTING FOR NEW WATER SOURCE — TASK ORDER #2 // 18
FEBRUARY 2, 2024

FOUNTAIN CREEK

COAGULANT

!

RRAEV:E:::)TI;R RAPID MIX REVERSE
0SMOSIS
OZONATION
FLOCCULATION

HYDROGEN
PEROXIDE

|5EDIMENTATION |—D| BIOFILTRATION H ULTRAFILTRATION }—l—»{ OZONATION }—D{ ION EXCHANGE

GRANULAR
ACTIVATED
CARBON

CHLORINE SOLUTION —— |

PH CONTROL

FINISHED WATER TO DISTRIBUTION

STORAGE

Figure 1. Water Treatment Process as Defined in Task Order 1

WATER TREATMENT PLANT PROCESS DESIGN DELIVERABLES

/ Monthly and quarterly sampling including sample collection and analysis.

/  Updated water quality memorandum outlining analysis of water quality results and any
recommended changes to the water treatment process.

Hydraulic profile with the definition of required pumps to provide water treatment.
Updated estimate of residuals based on additional water quality parameters.

Construction cost estimates for design flowrates of 1.5 and 3.0 MGD.

—_— S~ ~

Operation and maintenance cost estimates for flowrates of 1.5 and 3.0 MGD.

WATER TREATMENT PLANT 30% SITE DESIGN
1. 30% Treatment Plant Site Design Layout — Further development of initial site layout provided in
Task Order 1 to include:

a. Preliminary Grading and Drainage Analysis —Provide preliminary grading and access road
definition. Estimate of runoff and advise if a detention structure is required.

b. Water Treatment Plant Intake Structure Design —Provide a memorandum outlining
alternatives for intake design to include reservoir outlet, raw water pipeline from reservoir
to plant, raw water tank, or forebay design parameters.

c.  Preliminary layout of on-site wastewater treatment system, including site plan with leach
location and sizing.

d.  Preliminary alignment of potable water extension to the water treatment plant.



CITY OF FOUNTAIN — ENGINEERING AND PERMITTING FOR NEW WATER SOURCE — TASK ORDER #2 // 19
FEBRUARY 2, 2024

Reverse Osmosis Waste Stream Handling — Outline options for handling brine waste streams
from the reverse osmosis process required to remove TDS. The expected solution is on-site
brine drying ponds.

a. Provide preliminary sizing and layout of brine-drying ponds.
b. Outline rules and regulations required to use ponds for disposal.
c. Provide a cost estimate for construction of drying ponds and operation and maintenance.

Architecture Concept Presentation — Provide one preliminary elevation view of the water
treatment plant building.

30% HVAC
a. Define code and safety requirements for HVAC system.
b. Estimate HVAC requirements and provide preliminary electrical requirements.

30% Estimate Electrical Loads and Footprint — Estimates will be based on the treatment
process defined in Task Order 1.

a. Coordinate with power and telecom service utilities (City-owned power) to define
requirements. Provide the City with extension requirements and cost estimates.

b. Estimate the footprint of interior electrical and communications equipment and clearance
requirements estimated for space planning.

c. Define preliminary electrical site plan and major loads in a draft one-line diagram.

d. Provide cost and delivery schedule of major equipment.

WATER TREATMENT PLANT 30% SITE DESIGN DELIVERABLES

/

30% Preliminary Design Drawings: Site Layout, Building Footprints, Site Civil (including
Grading/Drainage), Electrical One-Line Diagram and Site Plan, Architectural Sheets.

Construction Cost Estimate to include electrical, HVAC, grading, drainage, and erosion control
of site and drying ponds.

15t Estimate of Operation and Maintenance Costs for the Water Treatment Plant.

WATER TREATMENT PLANT 60% SITE DESIGN

1.
2.

30% Design Review Meeting with City of Fountain
60% Treatment Plant Site Design Layout — Take 30% Design to 60% per input from the City

a. Grading and Drainage —Provide drainage report, stormwater management plan, grading
and erosion control drawings, and access road drawings to be used in site development
plan submittal.

b. Water Treatment Plant Intake Structure Design
/. 60% Design of option chosen following 30% drawing/memorandum
/i. Plan and elevation views of the raw water intake and pump system from reservoir
/ii. -~ Preliminary raw water alignment from intake to plant
/v. Preliminary raw water tank or forebay design

c. 60% design of on-site wastewater treatment system —Drawings and specifications (no
electrical and instrument and controls detail sheets will be provided)

d.  60% design of potable water extension—- Plan and profile drawings



WATER TREATMENT PLANT 60% SITE DESIGN DELIVERABLES

/

60% Design Drawings:

»  Site Civil including grading/drainage, access road plan and profile

»  Water Treatment Plant Intake Structure Design

»  On-site Wastewater Treatment System Drawings and Specifications

»  Potable Water Line Extension

Refined Construction Cost Estimate to include 60% Design

Table 6. Water Treatment Plant Cost Estimate

CITY OF FOUNTAIN — ENGINEERING AND PERMITTING FOR NEW WATER SOURCE — TASK ORDER #2 // 20

FEBRUARY 2, 2024

Cost

Water Quality Sampling and Analysis

1

Water Quality Sampling Review and Interpretation

2 Water Quality Collection/Analysis Quarterly

3 Water Quality Collection/Analysis Fees Monthly

Process Design

D OB~ W N -

Project Coordination

Define Pumping Requirements
Updated Estimate of Residuals

Cost Estimate/Phasing